MERCRUISER [496 MAG [Baze Model]]
Serial Mbr Flange: 0w/ER0000 Up ()

! - 13
Y e =12
: 2
1 0 )
21 g [0 ) |
) - ] |
20 |
f
Y \_"f-.'
i B |
] g -5
26 PR
) e T2 =
& o 10 ; = - -':"1',."__. “l:
-I/'r 15 [ - "
A ===
| £ ) — F
; l 5 =17
2% . .
24 § -
1 el T |
< s L
18 _/’J If,}%;lu;ﬂ’ ﬁ: h:; .
i - o b= —
& -
2 vl

3255

¥ E xhaust Manifold, Elbow and Rizer b
Ref |Clazs|Part Description Qt Comment Footnote
2 22 12624) PLUG, [[375-18 = 470) Brass 1

3 22 BE5341403| DRAIM FITTIMG, Stainless Steel Al 1 [Part Exhaust tanifald)

3 22 BE5328402| DRAIN FITTING, Stainless Steel Al|1 [Starboard Exhausgt b anifold)

4 27 46820 | GASKET, Exhaust Manifold to Cylin| 2 2.3
5 10 40011151 |SCREW, (M8 » 35) a

f 10 40011158| SCREW, (M8 » 70) g

7 32407 | ELB W, Exhaust 2 [Standard Rize]

7 BE5332407 |ELB O, Exhaust 2 [2 Inch Rige]

a 32 863095 HOSE., Elbaw to Manifold 4

g 54 815504216 | CLAMP, Woarm Gear, Hose a

10 16 820451 1|STUD, (M8 » 55) 3

11 10 4007 25|5CREW, (M3 = 28] a2

12 12 12038 '"WaASHER a

13 11 40020 30| MUT, [M3) a

14 27 862356 GASKET, Elbow to b anifold 4

15 BE3122| TURBULATOR, Exhaust 2

16 8385342002| SEMSOR ASSEMBLY, Temperatun| 1

17 25 E2702 1| O-RING, [.307 = .070] 1

18 10 40107 16| SCREW, (M3 = 16] 1

19 16 42463 2|5TUD, (M3 % 37.1) 1

20 BEEYEST |RISER, (B Inch) 2

21 32 BE3102|HOSE 4

22 16 863121 [STUD, (M8 = 134) a

MS 19 807332 3|COVER. Hose Clamp End a

23 BE1776A 2 |PLATE KIT 1

24 10 93794 |5CREW, [.375-16 = 1.00) 4

25 13 41471 |LOCKMSASHER, [1375) 4

26 BE02224 1 |RESOMATOR, Exhaust 1




